
Page1/PC-2C-2/DEB

*  50-654 PLANER STAND, CONST OF:
1    1345772 EXTENSION TABLE
2    1345778 ROLLER
3 n   898859 LEG ASSEMBLY
4    1340725 EXT RET RING
5    904-01-031-2934 1/4" FLAT WASHER
6    901-01-060-0626 1/4-20 X 3/4" HEX HD SCREW
7 n   898675 RAIL
8    1345742  M6 X 20MM HEX FLANGE SCREW
9    1345893  M6 FLANGE NUT
10    1345784 UPPER BRACE
11    1345782 STAND SUPPORT

12    901-01-060-0626 1/4-20 X 3/4" HEX HD SCREW
13    904-01-031-2934 1/4" FLAT WASHER
14    1345781 CLIP
15    1345783 LOWER BRACE
16    902-01-120-1034 1/4-20 HEX NUT
17    901-11-020-0834 5/16-18 X 3/4" CARRIAGE HD SCREW
18    1344330 M8 FLAT WASHER
19    902-01-010-1300 5/16-18 HEX NUT
20    1348301  M8 FLANGE NUT
21    1246157  M8.1 LOCK WASHER
22    1246017  M8 X 30MM HEX HD SCREW

* NOT SHOWN ASSEMBLED

A Pentair Company

50-654
PLANER STAND P-2C-2

PARTS LIST NO. 1345770

Revisied: 06/21/2000

Ref.

No. Part No. Description

Ref.

No. Part No. Description

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product which is

presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will

have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the

Delta Technical Publications Department or through your service outlet.


